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SPECIFCATIONS

1. Shipping weight: 290 Lbs.
2. Capacity: .5 Yard
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MUD BUCKET® MOUNTING INTRUCTIONS

1. Your Mud Bucket is designed to mount to your machine using existing
attachment mounting system. Please refer to the machine owner’'s manual for
instructions on how to secure your Mud Bucket to your machine

2. Hydraulic connections: Your Mud Bucket will come complete with hydraulic
cylinder and hoses as shown below. Hydraulic couplings vary between
manufacturers; therefore your Mud Bucket does not come with couplings. The
hose ends of your Mud Bucket are fitted with ¥2” male NPT fittings (see Fig. 1).
Correct male and female couplings can be purchased from your local
equipment dealer. Consult your machine owner's manual for auxiliary
hydraulic operation

VNPT Fittings

Figure 1
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Extension Chute Assembly Instructions

ITEM | QTY. | PART NUMBER DESCRIPTION
1 1 68-P1-132 Chute Weldment
2 2 PD0130-.5BP Screw, .25-20UNC x .25 Gr. 5
3 4 PJ0130-3.2 Washer, Lock ¥4"
4 6 PJ0140-1BP Washer, Flat 5/16”
5 2 68-P1-133 Locking Lever
6 2 PDO0130-.75BP Screw, .25-20UNC x .75 Gr. 5
7 2 PHO0130-1BP Nut, .25-20UNC Gr. 5
8 1 68-P1-138 Restrictor

1. Assemble components as shown below.
2. Locking lever (item 5) should move free
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Extension Chute Installation

Assemble extension chute per instructions

Mud Buckets with serial numbers prior to M0044 nma&gd to have longer bolt, weld nut
and washers (included with kit) installed where doigots (see fig A).

3. Slide extension chute on to door pivot and lock ipliace (see fig. B)

N

%" Weld Nut
(Flare Inwards)

1/2” X 2 ]/211
Bolt

15" Flat Washers

Figure AA

Figure B
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Iltem | Fig. |Part Number Description
1 A,B |65-P2-145 ¥5" Hyd. Hose, 2" MNPT ends 84"
2 A [68- P1-140A Door, Center Mount (Ser # M0044 and higher)
3 B [68-A1-101 Cylinder Support Bracket (Ser # M0004 - M0043)
4 A |68-A1-101A Cylinder Support Bracket (Ser # M0044 and higher)
5 B |68-A1-102 Tie Rod
6 C |68-P1-132 Extension Chute Weldment
7 C |68-P1-133 Lock
8 C |68-P1-138 Restrictor
9 B [68-P1-140 Door Assy side mount (Ser # M0004 - M0043)
11 B |85-P2-146 8 FNPT-8MORB (Ser. # M0004 - M0043)
12 B |[85-P2-147 12 NPT Swivel 1/16" Restrictor (Ser. # M0004 -M0043)
13 B |85-P2-148 3/8 MNPT-% ENPT (Ser# M0004 - M0043)
14 B |85-P2-149 Y% NPT 1/16" Restrictor (Ser# M0004 - M0043)
15 B |85-P2-152 Pin, Cylinder 1" x 3.375"
16 B |85-P2-160 Cylinder, Hyd
17 A |85-P2-299 Fitting, #6 Male ORB 90°%2FPT Swivel, 1/16” Restrictor
18 A [85-P2-300 Fitting, #6 Male ORB 90°Y4FPT Swivel ,
19 A,B |85-P2-304 Shoulder, Weldnut, ¥2-13UNC
20 A |LSB169 Cyl., 1.5" Dia. X 4" Stroke HCA
21 C |PD0130-.5BP Screw, .25-20UNC-.25 HHCS Gr. 5
22 C |PD0130-.75BP [Screw, .25-20UNC-.75 HHCS Gr. 5
23 A,B |PD0170-1.25CP [Bolt, .5-13UNC-1.25" Gr.8
24 A,B |PD0170-2.5CP [Bolt, .5-13UNC-2.5" Gr.8
25 B |PD0170-2BP Bolt, .5-13UNC-2" Gr.8
26 A |PD0190-2.5CP [Bolt, 5/8-11UNC-2.5" Gr.8
27 A |PD0190-3.5CP [Bolt, 5/8" -11UNC-3.5" Gr.8
28 C |PH0130-1BP Nut, .25-20UNC Gr.5 Plated
29 A,B |PH0170-4CP Nut lock .5-13UNC Gr. 8
30 B [PH0171-5CP Nut, Jam, 1/2-20NF, Gr. 8 (for tie rod end)
31 A |PHO0190-1CP Nut , 5/8-11UNC Gr.8
32 C |PJO130-3.2 Washer, Lock .25"
33 C |PJ0140-1BP Washer, Flat, 5/16"
34 A,B |PJ0170-1B Washer, Flat .5"
35 A |PJ0190-3.2BP  (Washer, Lock 5/8"
D |68-P1-140K Door Conversion Kit.(Includes ltems: 2, 4, 17, 18, 20, 26, 27, 31, 35)
C |68-A1-103 Extension Chute Kit
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FIG. B FIG. C

FIG. A
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CENTER CYLINDER DOOR CONVERSION KIT

Part Number 68-P1-140K
Models with serial number M0004 to M0043

Converts side cylinder mount Mud Buckets to a aemteunt cylinder.

ITEM | QTY PART # DESCRIPTION
2 1 68-P1-140A Door Assembly Center Mount
4 1 68-A1-101A Cylinder Support Bracket
17 1 | 85-P2-299 Fitting, #6 Male ORB 90°%2FPT Swivel, 1/16” Restric tor
18 1 | 85-P2-300 Fitting, #6 Male ORB 90°%2FPT Swivel
20 1 | LSB169 Cyl., 1.5" Dia. X 4" Stroke HCA
26 1 | PD0190-2.35CR Bolt, 5/8-11UNC-2.5" Gr.8
27 1 | PD0190-3.5CP | Bolt, 5/8" -11UNC-3.5" Gr.8
31 2 | PHO190-1CP | Nut, 5/8-11UNC Gr.8
35 2 | PJ0190-3.2BP | Washer, Lock 5/8"

Note: To upgrade from a manual door to a hydraulic, @dela.) hydraulic hose 65-P2-145

/@
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Warranty Registration Form
Please complete and return to Loegering to validate warranty.

Purchase Date: Form Completion Date:

Order #:

Dealer Name:

Contact Name:

Address:

City: | State: | Zip:

Phone Number:

Fax Number: Email Address:

User Name:

Contact Name:

Address:

City: | State: | Zip:

Phone Number:

Fax Number: Email Address:

Part Number Description Serial Number Model

Was there evidence of damage upon receipt? |  Yes | | No |

If yes, explain:

Tell us about the equipment you plan to use your ne  w attachment on.

Manufacturer: | Model: | Tire Size (tracks only):
Serial Number:
* Hours of use on machine prior to installation of attachment: Hours.

* Hour information is very important to warranty re solution. Warranty may not be valid
without completion of this section.

Application description:
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